Package leaflet: Information for the patient

PRIMOBOLAN ® 200 mg/ml solution for injection

Read all of this leaflet carefully before you start taking this medicine because it contains important information for you.

- Keep this leaflet. You may need to read it again.
- If you have further questions, ask your doctor or your pharmacist.
- This medicine has been prescribed for you only. Do not pass it onto others. It may harm them, even if their signs of illness are the same as yours.
 - If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet.

What is in this leaflet

- 1. What Primobolan is and what it is used for
- 2. What you need to know before you take Primobolan
- 3. How to take Primobolan
- 4. Possible side effects
- 5 How to store Primobolan
- 6. Other information

1. WHAT PRMOBOLAN IS AND WHAT IT IS USED FOR

Composition:

- 1 mL of the solution contains: active substance Methenolone Enanthate 200 mg;
- Benzyl alcohol, Benzene benzoate, Castor oil.

Form of the drug:

Clear oil solution from slightly yellow to yellow color

Pharmacological properties:

Primobolan is an anabolic steroid. By penetrating into the cell nucleus, it stimulates the cell's genetic apparatus and increases synthesis of DNA, RNA and structural proteins, increases the synthesis of ATP. It stimulates the anabolic processes and inhibits the

catabolic ones, which is caused by glucocorticoids. That brings to an increase of the muscle mass, it postpones the fat distribution, it improves the connective tissue. The androgenic action can stimulate the development of male secondary sexual signs.

2. WHAT YOU NEED TO KNOW BEFORE YOU TAKE PRIMOBOLAN

Indications:

Protein synthesis disorders, traumas, infectious diseases , muscular dystrophy, osteoporosis, negative nitrogen balance corticosteroid therapy, hypo- and aplastic anemia.

3. HOW TO TAKE PRIMOBOLAN

Dosage and How to Take It:

This medication is given by injection muscle, deep in the sciatic muscle.

1 ml - once every two weeks. When we have positive results – 1 ml. once every three/ four weeks

4. POSSIBLE SIDE EFFECTS

Side effects:

Women: virilizing symptoms, change in the menstrual period, inhibition of ovarian function

Hypercalcemia

Men: before puberty – virilizing symptoms, Pigmentation of the skin, after puberty inflammation of the bladder, Priapizym, adults - prostate cancer, Hypertrophy

Men and women: atherosclerosis, bleeding, Jaundice disease, Bone pain

Contraindications:

Oversensitivity to the drug, prostate cancer, breast cancer, atherosclerosis, kidney failure, pregnancy, Nephrotic syndrome, Acute and chronic liver disease, lactation

Overdose:

Developing priapism

In this case the treatment should be stopped. When the symptoms disappeared we can start with a little dose.

Warnings and special precautions for use.

At the first signs of virilization we should stop the treatment. Levels of cholesterol in the blood have to be systemic.

Interactions with other medicines:

Increased antiplatelet activity, anticoagulants, insulin and oral antidiabetic agents, reduce the effect of somatotropin and its derivatives.

5. HOW TO STORE PRIMOBOLAN

It should be stored in a dry place away from heat and humidity. 15° to 25° C

(59° to 77° F)

Keep Primobolan out of the reach of children and away from pets. Do not refrigerate or freeze:

Store in the original package in order to protect from light.

Do not throw away any medicines via wastewater or household waste. Ask your Pharmacist how to throw away medicines you no longer use. These measures will help to protect the environment

6. OTHER INFORMATION

Expiry date:

5 years. Do not use after the expiry date stated on the pack.

Terms of Use:

By doctor's prescription

MARKETING AUTHORISATION HOLDER MANUFACTURER:

Canadian Pharmaceuticals 32 Tower Ave Steinbach, MB R5G 0B8 Canada

This leaflet was updated in January 2009